e Er | 0305-901
[t NG

Shuttle EP3/\—23tvh Shuttle EP conversion set

WK #5513 Shuttle Plus+2. Shuttle Plus+2XX % BE{LT 2 /785— v+ v T3,  IMThis product is a parts set that makes the ShuttlePlus+2 and ShuttlePlus+2XX power operated.
B OHHFEIEIICLELRMICEHTAEOAL R oTEY £3, Il This instruction manual only covers the places that concern the necessary assembly for power operation.

HEEkE BFES Applicable models | | Items sold separately

Shuttle Plus+2 Ny FTV)—=1 VFTLR)IT—INy 7)) — Shuttle Plus+2 Battery: Lithium polymer battery 6 cell 22.2V-4000 mAh 20C

Shuttle Plus+2XX 6 cell 22.2V-4000mAh 20C Shuttle Plus+2XX Mountable size (Width 53 mm, height 55 mm,
AT RE A X length 200 mm)
(M&53mm., 5 $55mm, & $200mm) ESC (amp): Lithium polymer 6 cell 60A or

ESC(7 7). VF I LR)<—6 cell &HI60ALL L ifESE greater recommended
-t VAN -tk J
1. L& IR 5 HTIC 1. Before assembly
THEEMORMI L 2ITVE T, Disassemble the places that will be changed.
1 IV OB L
Engine removal

sV aryFa—TENLET,

TS — . M3X121ITS
7oEALEY M3X12 countersunk TS

IV VESNLET,
=TT HN—FH L FE T,
FW ¢3X@g9X1T

+ Remove the silicon tubing.

+ Remove the muffler.

- Remove the engine.

- Remove the cooling fan cover.

M3X12[ITS
M3X12 countersunk TS

M3XI12IITS
M3X12 countersunk TS

FW ¢3X@9XI1T

%\ M3XI12[MTS

M3X12 countersunk

J=) T T 7 YN
Cooling fan cover M3X8CS

77y FaHLET,
D77y FIIET
AR L ¥,
Remove the clutch.
This clutch will be used
afterwards for assembly.

!

X7 T —
Muffler

M3X28CS




o | [ F—FRYI> pEREMRLS > 7 DESL
Servo mount and fuel tank removal

SRy s bR P ARSI LT

BB o BALLE,

=K b ERALET,

s VxAfuxy b RALET, @\

+ Remove the servo mount support. %\s
N7

+ Remove the fuel tank.

-
. (€
Remove the servo mount. \,L X

- Remove the gyro mount. %‘

by
oY

PARE:E A
Gyro mount

M3X121ITS (€
M3X12 countersunk TS

ﬁw
M3X12IITS

M3X12 countersunk TS
MR S i b

Servo mount support

Collective pitch rod

M3X121ITS
M3X12 countersunk TS

Wk s v o
Fuel tank

M3XI121ITS
M3X12 countersunk TS

Sy R=BETHY FLET,
Cut with nipper, etc.




2. #3[#E Assembly

T— & —&BDHIL

1
Motor assembly
(O fmm
MB3XS8CS «ovovererevrmenennniinnnenns 6
FW ¢2.6X37.5X0.5T - eeeeeene 4
N J

MADPHBEF>DPEICEYET,
The side with the cavities faces up.

SE-EP7 7 ¥ L A& — % —890KV
SE-EP brushless motor 890KV

KA b
Point

E—-F—DUBRED/=H. M3X8CSZ RIS I
LTHEZT,

Temporarily set the M3X8CS screws to hold it
in place in order to adjust the position of the
motor.

M3X8CS (i)
(Temporarily set)

77w F v a—
Clutch shoe

BEIHED Y 77 F 2 —%
LT

Use the clutch shoe that is attached

to the main unit.

SE-EPE—% —< 7 ¥ b
SE-EP motor mount

A ¥ & Caution

— 2 —DERFRICER
Be careful and note the direction
of the cables for the motor

the motor mount.

E—42—h5DEEFETVWIFEISERL TE—
B—E—F—772 MIEfFITTLEEW,

Be careful and note the direction of the cables
that come off the motor, and attach the motor to

£ — 42— OEHEERA
Direction of the
motor cables

-




o | [ E—5—#omst
Motor installation
4 N
@ w M3X12CS
MB3XI2CS eovevvemevmvrieneinieinaens 4
FW @3X@OXIT woovevevvencnsnnens 4
- %

—

O

S

RS

M3X12CS

A 7 & Caution

E—4—<72 FOBRFITFIAEIC
EBELTCEZW,

Be careful and note the direction
when installing the motor mount.

A0
Tightened
completely
M3X12CSJt 'M3X8CSIZE — ¥ — DL %
R L >H ) EMTT TR S v, - .

Securely tighten screws M3X12CS and M3X8CS A & B Caution

after adjusting the position of the motor. 55y FALOMEE—2—D v 7 k
P—ERELDLDICRRELET,
Adjust so that the clutch bell’s axle is
FYDFAPBFLEERBHEDRALDED., aligned with the motor’s shaft.

BFRAAXXEITYFANILOBOX

°—Qr—10 @,~\‘%‘\”6:9'):1“/;(71/—’&;%#51,’((fféb\o
i
Ay

In order to prevent gears from slipping
’L and improve lubrication, always spray
the main gear and clutch bell gear with
silicone spray.

- 7




3 H—ARv 2 MEBIN Y T —~< 72 MNERODFEAL
Servo mount and battery mount assembly

(© Em

MBXECS -ovevererevrvrennrerennennnnnns 8
DA S VLX) ( F— 4

Countersunk screw M2.6X6

M2.6X16TS (BEAAT) vveveneee 4
M2.6X16TS (with washer)

© L ]

AN =M EAXY 3-M3X12 659 -+ 4
Straight cross member M3X12 ¢3.9

©) O]

JUAAYIN=M3X26 M2.67A - 2
Cross member M3X26 with M2.6 holes

© LT

Z A AV IN—M3X26 -eneer 1
Cross member M3X26

o o]

PRI U PAR— T — .2

Servo mount spacer

Jel

WEIH — R b e 2
W-type servo attaching nut

70 A A IN—M3X26 M2.67Xfif
Cross member M3X26 with M2.6 holes

A 7 & Caution

EvFH—FKRDMILY139.0kgremEl EZ#HEL £ T,
We recommend a torque of 9 kg - cm or more for the pitch servo.

AL —=h7BARXIN—M3X12¢5.9
Straight cross member M3X12 ¢5.9

M3X6CS (i)
(Temporarily set)

SE-EPY#—R~7 » b
SE-EP servo mount

M3X6CS

J A RX Y IN—M3X26
Cross member M3X26

WL — FKJUSF o b

W-type servo attaching nut

SE-EPH —HKR~<w |k

SE-EP servo mount

M3X6CS (i)

(Temporarily set)
APL—=FZOARX I IN=
M3X12 ¢5.9

Straight cross member
M3X12 ¢5.9

2 By F4—F
>N
@ \

=Ry P AR—H—
Servo mount spacer

SE-EPNy 71) =<7 v b
SE-EP battery mount M2.6X16TS (FE&A})
M2.6X16TS (with washer)

A * & Caution

P—ROBMEIEEL T LIV,
Note the orientation of the servo.

T ¥ AM2.6X6
Countersunk screw M2.6X6

A ¥ & Caution

2T OFHMFFIETOX Y bPFORNhE
WEHIC, FBLTLEZW,

Fasten the screws making sure not to
break the grommet.




4 Ny T —T L —LENMEIL
Battery frame assembly

Ve
© Bmow
SE-EPH — KA T —

SE-EP servo stay 7 TR XY IN—M3X26 M2.67X1)
Cross member M3X26 with M2.6 holes
]
&
~

M2.6X6CS (i) D
7777777 (Temporarily set)
F1 T —=3XTX1L evveeerevennnns 4
Collar 3X7X14

[[lo—<]]

JHARAYIN=M3X26 M2.67XfF - 1
Cross member M3X26 with M2.6 holes
- /

717 —3X7X14
Collar 3X7X14

717 —3X7X14
Collar 3X7X14

M3X22CS (1)
(Temporarily set)

SE-EPSy 571 —7L—5H—" |
SE-EP battery frame M3X22CS (i)

(Temporarily set)




Ny T =7 L — LEBOEF
Battery frame installation

/@ i
T AMBXL2 ereessnneeens 4
Countersunk screw M3X12

DA SY ) 1| P— 4 9 ¥ AM3X12 %\

Countersunk screw M3X10 Countersunk screw M3X12 \

@ (o

MBXLOTS-1 ceeveeeermeeesneesmeeees 2

Ko > X
@ Tightened \

SE-EP M3l F 7 b oo 4 completely ;
SE-EP M3 countersunk nut I
. / \ /\ \/
7 ¥ AM3X10

~

Countersunk screw M3X10

1 Z ¥ ZAM3X12
Countersunk screw M3X12

Be careful and
note the direction

.
V'd Upper
a1

SE-EP M3l F v &
SE-EP M3 countersunk nut
1 Z ¥ ZAM3X10
Countersunk screw M3X10

O
<

M3X10TS-1

KA b
Point

TL—LIWHPHEPEVEEREL AP S, &2
ERODAHLET,

While checking that there is no distortion on the
frame, tighten and secure each screw.

I
%

Al
Tightened
completely

completely




ALy 71 7EYFOY =2
Collective pitch linkage

- KA . .
AL T v M T B, aLy PEyFUy K
Cut out any unnecessary parts. Collective pitch rod "
' FPARLPyTTOLEETSA b = |
2 £17 5 BABHEY — K-> D @j
Tk o) TELBAEHY ML, FATS |
/ W @.Smm CEEHMBLET, | #143mm |
ﬁ Approx.13.5mm | We recommend that you cut off ! Approx. 43mm !
I =0 Y any unnecessary parts from the
round-type servo horn before
3>H D% &4, |flying in idle-up mode.

Use the third hole. Hv h

#J13.5mm
Approx.13.5mm

1.8 Y NA A TRERIT 5,
Make holes with the ¢1.8 pin vise.

@5 K — )b
e @5 ball

\ TARITHRAL L 72
N\

[jjéi?7 LORMALTT.
~ Use what was removed
~_ inStep 2]

@ M2X8PH
sl %p
\/

aL sz by Fuy R
Collective pitch rod
3IOHORZMMLET,

Futaba JR SANWA KA b Use the third hole.
Point

BFHBORERT, EvFY—FROEEAmEH#EL T

Please check the operational direction of the pitch

SEEROZOY NVATF Ay I ERNY LS 1— RS servo on your transmitter.
WICHBEEMBLTIEE,

T, COEEREROEYFH—-TIE50%& L. T
— 44— — MOBERZOEBRTAALERA, K
Check that the transmitter’s throttle stick and trim Horizontal
are in neutral. In this time, do not input the numeric
value of data sheet though adjusting that the
transmitter’s pitch carve is 50%.

E— NI E— FII
Mode 1 Mode 1T

BEEEOAT A v 7 E ) A2 — T NVDL E,
AL PEYFUN=DKFIRDEHIZaLy b E
Iy FORSEMEL TLZE N,

With the transmitter’s stick and trim in neutral, adjust the
length of the collective pitch rod so that the collective pitch IV FEvFOy N
lever is horizontal. Collective pitch rod

alL s hEyFLIN—
Collective pitch lever




2 | [ Fr1o. 2ER SERASYFU-OBRA
Gyro, receiver and receiver battery installation

A X & Caution

A 5 & caution SrAADT—RE AL LT L— LEHE
LN LCRERE LSy 7Y~ E BT B LGS SRR CCEEL.
Za. Ejﬁ‘tﬁb‘&ﬁlﬁ)?'(é}%l’&( BH. ake sure not to let the gyro case come

Sy F—TETEEL T AR, @\ into contact with the main frame.
If installing the battery or the receiver onto the \\_\V\{

mount, wrap them around with sponge so it %l’ A 7 & Caution

does not move, and secure it with Velcro : Y4 Ot Y — i BB ED & ) %
fasteners, etc. Fo v OORBRIECH > TR
FTLEEL,

The gyro sensor must be installed with
the correct orientation. Install it

according to the gyro's instruction
manual.

AL

Receiver

ARV (H5E)
Sponge (sold separetely)

Ny T =
Battery

VAt =
Gyro sensor

i 7 — 7
Double side

adhesive tape
)

A ¥ & Caution
A’ 5 —FEBY A BRI, BEY A
)

BHADFNFETHICHEM-T
&L,

' Before applying tape, make sure
the surface is wiped clean of dirt.




8 ESC (7>7) «E—4—RANy 7T —0R{F
ESC (amp) and motor battery installation

TROKIIESC (T 7) . =7 =My 7)) —ORFITT D An installation example is explained below for the ESC (amp) and the motor

T, BB U TH I E DTS XAIET 24T o TLEE W, battery. Adjust the position of the ESC (amp) and battery as necessary.
KA
A 3 & caution
NyTU— ESC (7>7) BT v 7—7. NOFETL E—4—PE->TVWBIDICA—4—Ay FFES EWVHEEIEE
SHhYBERELTCEEW, —Z—pPHEEZELTVET, E—4—E&EESC (7>7) &2k
Secure the battery and ESC (amp) well with Velcro fasteners CIRDBD S B2RE2HEB R DD IILESC (7 7) D%
and bands, etc. ETE—2—DHELFRMEZEAZ TS LI,
If the motor is rotating but the rotor head does not, the
PN motor is rotating in the opposite direction.
Reconnect 2 of the 3 cables that connect the motor and ESC
(amp), or change the rotation direction of the motor with the
ESC (7> 7) RUNyFU—3BF I HIRET BEDE DN ESC (amp) settings.
SLABH>TWBPERL. > TVEVBARERLELH
BLTELEEDETLESL, —
Once the ESC (amp) attached with battery is installed, check
that the main unit is centered and balanced, if not, readjust
the installation position so it is centered and balanced.

E—4— Ny T) =<7 bOEMIZY
Motor XYV I T=TERMFTLIEZE N,
Attach Velcro fasteners to the back side
of the battery mount as well.

ESC (7 ¥ 7)
ESC (amp)

NV R

T—F—HNy 7 —
Band etc.

Motor battery

*The prices in parentheses are the prices excluding consumption tax.

: - TR
= — FNo. B4 A |l
Code No. Name Qty Price (Yen)
RCAHZviaviy b (¥ry) 525
2513052 | RC mechanical cushion pad (Pink) ! (500)
ssi306 |RCAHZ 7 vavsy b (4w | 225
h RC mechanical cushion pad (Yellow) (500)
RCANZ vaynNy R 840
2513098 RC mechanical cushion band ! (800)

10




ESC (77>7) ENyFU—DERHICOVT
ESC (amp) and battery connection

ESC (7Y 7) ROy 7V —dTMatr sy ¥ %% LHMNTLTH S

TROMEZZICEML TS0,
After soldering the T-type connector, etc., for the ESC (amp) and battery,
connect the cables referring to the diagram below.

HEDONFFEY (AR) 2N FFIT L, IUHE
%l‘_‘7“%i))/§'@_ij—o

Solder the banana connector attachment (female socket),
and cover it with an elastic tube.

(%)
(Example)

475 DKL 2T I £ 7 5 Off
HzB#hoLEd,

We recommend using a T-type connector to prevent
accidentally performing a reverse connection with
the connector.

THIx V%

T-type connector
ES A A
Male Female

—1F

N T
Solder
o| <«—
AN
Cut off |
-

L= TR T Ay — TG S &2k, fro 72
DA vy —THY) IT. ERMAIVEEICED
NBEEHITEEL TSV,

Once you have contracted the tube with a heat gun or
lighter, cut off the remaining portion with a cutter.

Be careful and make sure the metal portion is covered
completely.

T— 2 —fAINEER

Connect to the motOArSide/

)

A E & Wwarning

ESC(7>7) (515%)
ESC (amp) (sold separately)

BOATEVERERCEDHIC, NyTFU—E&
ESC (7>7) 13754 b BERNICERKL.
T4 PO ESAEEBICOART 2EHL
TLEEW,

In order to avoid potential accidents,
connect the ESC (amp) and battery right
before performing a flight, and once the
flight is finished, immediately disconnect
the connector.

A ¥ & Caution

ESC (7>7) &LUNyFTU—ld, ThZThOEREH
BHAEEZSHEL. ELCREICHHENCEEL,

Refer to the instruction manuals for the ESC (amp)
and battery, and make sure you are using it properly
and safely.

JF LR =Ny 51— (FI5E)

Lithium polymer battery (sold separately)

ESC (7>7) . Ny TU—DHEH (X

Ny F)— ) F LK) =Ny T 1) —6 cell 22.2V-4000mAh 20C
FEHOTEEY A4 X (I§53mm, & E55mm, £ £200mm)
ESC (7> 7) U F 74K < —6celliFIn60ALL 3%

Recommended sizes for the ESC (amp) and battery
Battery: Lithium polymer battery 6 cell 22.2V-4000 mAh 20C
Mountable size (Width 53 mm, height 55 mm, length 200 mm)
ESC (amp): Lithium polymer 6 cell 60A or greater recommended

11




9 EvF/ X0y MVDOEE
Pitch and throttle setting

A ¥ & Caution

FTq LARREERZDEDEFEAL TS &L,

PUBELET,

AYEa2—470KEA>TFT12a3>T1«L1%71E37514 E— Please make sure to use a programmable transmitter with a

condition delay function or flight mode delay function.

ATF142arTa4b14EREI7548E—REYUE L BBICX  If adelay (gradual shift) function is not used for the throttle
Oy MUZFsLa (o<W EBITIED) #EEEEHL £ LVE  when switching between flight conditions or flight modes, the
4. BMETE—424—QEBETICEY AL XYXICKZTRATRIH»  main gear may be damaged by the load caused by the sudden

change in the motor rotation speed.

Bty FOERE

(ZoF—4%—gas¥a—y 7uREMHLEZLDTT, )

MESC(T v 7)., BR, EhSIC L Y2l 5,
— MR HLETY,

WPitch setting
(This data originated from the use of a programmable transmitter.)
* It may vary depending on the ESC (amp), main unit and battery.
General guidelines.

[€E=K1]| [Modell | LTEA N kN V-7 -l % F-hO-F-vav

é E E E Hovering Loop Roll Auto-rotation
- - Ny F . . . . o g .

I I High pitch 9"~10 9 ~10 §~9 12
[O]llO) olllo)] N
= = = = RNY T 90

I n Hovering 3
og @i | o-vss . o j e

Low pitch 4 ~3 6 . 7

AZETAH —N—

T LFD LT
Wy 4,

Lift blade a little
and measure

A X & Caution

A i & Caution

DHFeOR—BE Y F5— (2513-040) Z#FAL T F AL,
Make sure to use only Hirobo manufactured pitch gages (2513-040).

AA YT L= FOEED»HH0mMmD & T AHIZE v F5— Y 2 RS,
AL YT V= FEBEOFTIZIIF TS0,

Install the pitch gage at about 80mm from the tip of the main blade and point
it towards the front of the unit.

A X & Caution

ARV v TTOLEETSA F&ITHHEIE. FRPEX 12 TL—
N(SEX 4 > 7' L — N(FRP) L=550 (0402-621))D{FEA % #HEL £ ¢,
For flying in idle-up mode, we recommend that you use the FRP
main blade (550 mm-long SE main blade (FRP) (0402-621)).

THELTTFEW,

A4 RTAY Y ESTTRTAYIHBFELEY. EZHZXFC  If the slide block interferes with the radius block, or if the pin
K7Oy o hoikiT35BEIE. SVT7XATAY V& L TICIEEISE  falls out of the slide block, move the radius block vertically and

adjust.

FIUTATHY Y
Radius block

ENOYIIVA
Touches.

Rt s
Comes out.
AL KT0ay s
Slide block

A = caution

REAPHBEEIR. FVT7X
ZOY MVAF Ay IBTANADEE, X5 ZOY MVAT 4 v B TINZAO-DE X, 7Oy 7 & LTFICBES ERE
AR7OvoESYTRTOYIHFTHELEE EXHFRS54KTOy 7 »5kiTBCERS LTLEEL,
AD? WEBAD? In case of a malfunction, move
Does the slide block interfere with the radius Does the pin fall out of the slide block the radius block vertically and
block when the throttle stick is at full high? when the throttle stick is at full slow? adjust.

12




BE Y F5H—TDHRE
BEDTWH X THHOREROFENEE TR LS,

ﬁfuyy wff%
overing 100% 00p 100%
,/‘/ //
/ 50% v 50%
/ /
/
0% 0%
AFA9) 0= AFA9s b AF490 M AFA9) 0= ATA9) AT AF49) M

Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

BXOy NLh—TDOHRE
A 7 & Caution

HPitch curve setting
For the setting method, refer to the instruction manual of the transmitter used.

o — )% 7]‘—/];1:!—?—_“/5‘/
to-rotat
Roll 100% uto-rotation 100%
A
.~
50% 50%
/!
Y
0% 0%
ATA) 0= AFA9) 0 AF49) M ATA9) 0= AFA9) W AF497 M

Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

HThrottle curve setting

ESC (7>7) 1 Z20—-X 42— MEREFZDHDELFHEAL TL
FE&W, AO0—-R 42— MERES B VESC(7 > /) &ERAL 58, £
—Z—REEFICAMICO—2—BA&GF LK) #BESEET BN
PHET,

Please make sure to use an ESC (amp) with a slow start function.
If your ESC (amp) does not have a slow start function, the
speed of the rotor may become extremely high when the motor
is started, potentially damaging the main unit.

Z ZTIIIETIEESC (7 v 7) il L725E 0% EN %23 L
iﬁ_o

(ZOF—%—3a Ea—y 7uREMHLEZLDTT, )
MESC (7~ 7) |« Bk, EimFICL &bl ET,

—#M 7 HL T,
HXE—-F
Gus mode
AU IV V—T7%
Hovering Loop
100% 100%
"
—
r,/ 50% 50%
0% 0%
AFA9) 0= AFA9h BT AFA94 M AFA9) 0= ATA9) AT AF49) M

Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

HINF—F— K | Max@EzE (rpm) 2000rpmDiFE
Governor mode | When max rotational speed is 2000 rpm
VA4 N —75%
Hovering Loop
100% 100%
50% 50%
0% 0%
AFA9) 0= AFA9) WE AF(9) M ATA9) 0= A9 ) L AT (07 M

Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

A X & Caution

A setting example is explained here if using a JETI made ESC (amp).
(This data is for when a programmable transmitter is used.)

*It may vary depending on the ESC (amp), main unit and battery.
General quidelines.

Uﬁﬁ% F—ru—F—vav
o } .
100% Auto-rotation 100%
50% 50%
0% 0%
ATA9) 0= AFA9)HE AF490 M =Y —ERTBMETHE L

Stick : Low Stick : Center Stick : High

mﬁﬁ% = d—F7— 3>
o ] .
100% Auto-rotation 100%
50% 50%
0% 0%

AT497 0= AFA9 ) WL AF49) M

Ty —HELT BMECHD I
Stick : Low Stick : Center Stick : High FIET AILETS

ZOREI—HHEEYFH—-T, 20y MVH—-TTT,
(A E1—27ORERAEDENTT, )

ESC(7> 7). #ik. BHEICL-TRLEZBAPHUET,
7714 & VUTHELTS AT,

This setting is for a common pitch curve and throttle curve.
(Obtained when using a programmable transmitter.)

It may vary depending on the ESC (amp), main unit and battery.
First fly the unit and then adjust.

A X & Caution

00— 42 —[EE#132000rpmEL T THERAL TS £ &L,

Use with a rotor speed of 2,000 rpm or less.

13




MEMO




3. {fli{&/Y— "V [Z D\ T Repair parts

2008 F9A W TE

@FHIE/NN—YDTEAICDEEL T FyMEBAIN R REATD-RNO.EZIFEE > THELKHEIL,
@ LEEDHETEAPRELIGZE T BEYSH/ N —VRETTRREHEICTHHRULIAALZI,
s EREICT.EXZA»S53B~7AFI R T BTV AELET,
FCEICBFELIS LAMA. EXRER.GW. BEKRAFD TS ARABBIIHPSIH~THAIBES BTV EEEET,
EJR H*ﬂmlﬁﬂﬂﬁﬂb@f:&ﬂE|~3E|tic‘f%éﬂ:dﬁﬂf—ﬂaﬂfébW'Z:ff(lc‘:%&”i?o HEPUHITT AL IZE,
ﬁuuo)z_ﬂ Boxk EOREIE. i EEIEmmS BV AR A . SFH T ERAEIBSHLAIC

T 5L (0847-45-2834) IN—VRETIEIZD £ HREFZEV o REFNI Y TERIBOLET,
¥O—RNO. RmBIEERICKRLTHNET, BRI BV TTCICERARTE ZERREEL,
BEHOZHEICLDEGE  IRERMTHEIELANDT. I—FNO. BB HEEZZEZD L. TEXL &,

—l BERIATE
@ HHIA L [FAX [T TE - THYUET.

OH5XIAG (REFR | LBV ET . FARVSBFRICBOLBIC. REEEREOHICERILILEL,

AR [(ONN—Y K EDEEH+QHER(5%)] + Ox# (KB FHFHAS) W LETT,
Xeb HEERBICL3% 2 RTRANFFCLIRLSMI BETOTBIEEA, TTHEEEL,

WEF (K5 FEFhA) X ERAEtEEBFFVOHRXICE->TELEYET,
ElEERE ] . 1AEMUE | 3 AARME
X 1IRRSE | Mm% | 105HEFE
EE. A S ¥1575 ¥1.680 ¥1.890
=i ¥1.365 ¥1.470 ¥1,680
BEE . (SH.JLRE.REE | ¥1,155 ¥1.260 ¥1.470
R ¥1,050 ¥1.155 ¥1.365
mE ¥1.155 ¥1.260 ¥1.470
AM ¥1,050 ¥1.155 ¥1.365
) ALBEICHETVD AT /S—Y9,800H A TEXDIFE

A ETEE¥10,290 [(D/X—VRKEDEET¥9,800 + QHEHL(5%) ¥490 ] + OFEFH (KB FEkLA) ¥1,680
=HXHLRE¥11,970 £LVET,

B (QE— LTHEN AL SfiNo.
s UAAEA A F A B | CEXE# | EUHT - 2BELE
SDT | BRARE | FLT5 - FLELEL
s wrmEE | P L
L L J-1 ] ]
. -8 2
Rt :
fah - e
TEL ( ) | FAX | ( )
“FNo &% i | B E Y

Or—vRen&st

T @B (5%)
HEGA
mEaTE 0+
THSIFAXIC TR TR D £T, T
EoR—#Xet —ViR) | @sa (REIFHER) | |
FAX:0847-47-6108 =

FAX%E BEHTHA(E, TEL 0847-45-2834F THEF &0, _
T726-0006 [KEERFR A E3-3-1 | b H2B-HREEHE (01D 10 | |

15




IN—="1) Xk
Parts list

2538-003
2532-001

2511-034 Q02
2532—001
2521-070 \

0305-001

2511-003

2505-015

2532-001
0305-002
2532-001

”"f&\ 2538-003

2532-002

0305-006

0305-004

®
C

7 7 @
o

0305-007

2506-010

0305-005




*The prices in parentheses are the prices excluding consumption tax.

- FNo. B4 A | s %
Code No. Name Q'ty Price (Yen) Remarks
0305-001 ggggiggéﬁ - 11 ?Et (tgg(s))
0305002 | SEEP cerva mount U o0
0305-003 25151‘5’;;5; 'fn;;f 7ot 1 (giggg)
0305004 | SEEP batery frame e | o
0305-005 gg:gg ﬁg ﬂ(];{)?l—nér]s\unk nut 2 (;8(5))
0305-006 ggggzrfshfels/s oy, oY ! (3(1)2888)
0305-007 | SEEP motor mount )
0404635 | S5 b sarvo mountspacer 3T > | G
0414280 | 2 T A A ¥ /¥ —=M3X26 M2.67fF 1 325
Cross member M3X26 with M2.6 hole (500)
2505-015 %%/;t :ef_\igzrjlﬂ(;z;lt?ng]\nut 10 (g(l)(s))
2506-010 | FW ¢3X@9X1T 10 (18(5))
250004 | F o3 o 50,31 biak 0 | G
2511-003 (}]Zr:)jssx mén?bg 1\7[31:/)[(32)226 2 (ggg)
2511-034 Sj;r;gzt;rl)\sz mirib)e(r ;/1/3\)(:%2535)(9] 2039 2 (ggg)
2521070 | Zolr SRkt 2 (g(l)(s))
2532-001 ga;: sZer:/;?\/é;(% VRO 10 (3(2)8)
2532-002 ga; sZer:/xl\/IZ)yS XS 10 (3(2)8)
25004 | o ronixis 0| G
2532-007 ga;: sZer:/?\dz)’(}Z; e 10 (:‘%8)
25209 | o hrexs o LU )
2534-012 ?a;pif g/scyreiv i’[.lﬁ)X:lLO_ M1 10 (}8(5))
2537-002 %S;li éysclf’e;fv i/[;g( 1’)6 ivill\fvis?érl ‘ 10 (2(2)(5))
2538-001 g)ﬁnirl\s/{fn)l(( sorew M3X10 10 (g(l)g)
2538-003 g]%)llfntxe?s/{ﬁli 1sZCrew M3X12 10 (%(1)8)
2538012 [Cﬂ%)ilé:rl\s/{lzn.l?)s(grew M2.6X6 10 é(l)g)

17




MEMO

18




MEMO

19




BT THRSEDDITY 71—
EOh—RI\EfL HirRo30 umMned

LBR[RmgNE3-3-1 T726-0006 3-3-1 SAKURAGAOKA, FUCHU-SHI,

TEL:(0847)40-0088 (%) FAX:47-6108 HIROSHIMA-PREF,JAPAN T726-0006
http://model.hirobo.co.jp/ TEL:81-847-40-0088 FAX:81-847-47-6108

HIROBO (—v% TEL:(0847)45-2834

A\ EE Note

OXREOABN—WBE /- 3L/ CEH T I BTN TVET,
QEEDOABTIZOVWTIR, FRFELELIIERTZZENHNET,
QFBOARBICOVWTALEHLTHNETH. F—IAELAXEY ., THBIEESTM

EDQZENBNELES, T—WREEIVWETLIIOBBOVWALET,
@EFAUABRICOVWTIHQBICH P HLTEFREAVWDPRBETOT, I THL LI,
(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(®Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

®ltem 3 not withstanding, we cannot be responsible for events related to the operation of your

TR 22598
TR 23518
First printing
Second printing

MRZET
FE2hRFEST
September 2010
January 2011

model.

HT




